
City of Riviera Beach 

 

Assessment, Analysis and 

Corrective Action Related to 

Consent Order for Utility District 

RFP 803-16 

 

Submitted By: 

U.S. Water Services Corporation 

4939 Cross Bayou Boulevard 

New Port Richey, FL  34652 
 

 

September 20, 2016 
 

 

 

 



City of Riviera Beach Water System Assessment 

Page | 2 

City of Riviera Beach 

 

 

Assessment, Analysis and 

Corrective Action Related to 

Consent Order for Utility District 

RFP 803-16 

Submitted By: 

                         

   

 

         

Gary Deremer, President     Bradford Labella, P.E. 

U. S. Water Services Corporation    U.S. Water Services Corporation 

Water Plant Operator Certification Class A #5894  FL PE #56015 
[...]
depleted through water usage by other plant components, spray rings in the accelators, and 

insufficient hydraulic conveyance. Reliable pressure in the carrier water is necessary for consistent 

chlorine dosing. It was reported and observed that the limiting factor of chlorine dose is the lack of 

differential pressure required to create a vacuum. A dedicated water line or an inline booster should 

be installed to provide consistent and reliable chlorine feed.  

The original flow paced chlorinators are all out of service and abandoned in place. Three (3) of the 

four (4) chlorinators were replaced with manually operated chlorinators. The chlorinators are 

dedicated as follows: one (1) to the north accelator, one (1) to the center and south accelators and 

one (1) for the clearwell. Once in solution the chlorine flows through flow meters mounted on the 

wall in the chlorine room, all of which are non-functional. Severe corrosion was observed on the 

metallic hardware in the chlorine room. The operations staff controls the chlorine feed rate to the 

four (4) application points in the south and center units via ball valves. This method does not allow 

for accurate chlorine dosing and creates the potential for uncontrolled intermittent breakpoint 

chlorination throughout the treatment process. 

 

 



City of Riviera Beach Water System Assessment 

Page | 47 

 

 

 
Damaged scales 

 

 
Blistered and deteriorated chlorine tubing 

 

 
Damaged flow meters 

 

 
Severely corroded metallic hardware 

 

  



City of Riviera Beach Water System Assessment 

Page | 48 

Table 8-1 

Chlorine Storage & Feed 

Critical Equipment List 

    

    
 

Consent    

     Order   Estimated  

Item Recommendation Rating  Cost  

Chlorinator Number 1 Perform annual preventative maintenance 2  $ 500 

Chlorinator Number 2 Perform annual preventative maintenance 2  $ 500 

Chlorinator Number 3 Perform annual preventative maintenance 2  $ 500 

Chlorinator Number 4 Perform annual preventative maintenance 2  $ 500  

Chlorine Scale Number 1        
(West Scale) Replace scale 0  $ 10,000  

Chlorine Scale Number 2         
(East Scale) Replace scale 0  $ 10,000  

Automatic Switchover Device Replace automatic switchover 0  $ 6,000 

Rotameter (Rate of Feed 
Controller-V10k) 1 Perform annual preventative maintenance 1  $ 800 

Rotameter (Rate of Feed 
Controller-V10k) 2 Perform annual preventative maintenance 1  $ 800  

Rotameter (Rate of Feed 
Controller-V10k) 3 Perform annual preventative maintenance 1  $ 800  

Rotameter (Rate of Feed 
Controller-V10k) 4 Replace rate of feed controller 0  $ 15,000  

    

Observations and Comments:    

    

 Chlorine tubing blistered and damaged   

 Inadequate water pressure resulting in intermittent reduction in chlorine 
feed   

 Missing SCBA’s in cabinets  
  

 Severe corrosion in chlorine 
room 

 

  

 Original chlorine injector at aerator transfer well removed by operations 
staff   

 Insufficient feed control for south and center accelators 

 New liquid chlorination system has been designed and is awaiting bid 
process.   

 

 



City of Riviera Beach Water System Assessment 

Page | 49 

9.0 Ammonia 
The facility feeds anhydrous ammonia that is combined with chlorine to form the chemical 

compound monochloramine. Monochloramines are used to reduce the formation of disinfection 

by-products (TTHM’s and HAA5’s) that are readily formed in the presence of free chlorine. The 

ammonia system consists of an ammonia storage tank, two (2) ammoniators and associated 

appurtenances. The storage tank was recently replaced by the chemical supplier and is in very good 

condition. The two (2) ammoniators are both out of service. Ammonia feed rates are controlled 

manually through a rotameter using ball vales to regulate the flow rates. Ammonia is delivered in a 

gaseous state to the point of injection. There is a minor ammonia leak in the ammonia room and 

the ammonia injection point to the north accelator is clogged. Ammonia can only be injected at two 

locations throughout the treatment process, into the north and south riser pipes that feed the lime 

softening units. An additional ammonia injection point should be installed in the clearwell to provide 

a redundant ammonia injection and the ability to increase the chlorine residual in the finished 

water.  

 

 

 
Out of service ammoniators 

 

 
Course control via ball valves 

 

 

 

 

 



City of Riviera Beach Water System Assessment 

Page | 50 

 

Table 9-2 

Ammonia Storage & Feed 

Critical Equipment List 

    
     Consent    

     Order   Estimated  

Item Recommendation Rating  Cost  

Ammoniator Number 1 Replace ammoniator 0  $ 40,000  

Ammoniator Number 2 Replace ammoniator 0  $ 40,000  

Additional Ammoniator 3 Install additional ammoniator 0  $ 40,000  

Ammonia Storage Tank No repairs needed 3   

Ammonia Injection 1 Replace injector 0  $ 5,000 

Ammonia Injection 2 Replace injector 0  $ 5,000  

Additional Ammonia Injection 3 Install additional Ammonia inject  0  $ 5,000  

    
Other Observations and Comments:  

 Ammonia leak in ammonia room  

 Ammonia leak at unit 3 injector  

 Original ammonia injector at aerator transfer well removed by operations staff 

 Provide post ammonia injection at finished water clearwell location 

10.0 Lime 
Softening is accomplished by the use of lime (calcium hydroxide) to remove or reduce hardness 

(calcium and magnesium) naturally found in ground water.  The lime raises the pH of the water 

which causes the calcium and magnesium to precipitate out of solution. The facility has four (4) lime 

silos and four (4) lime slakers used to create lime slurry. Two (2) silos with dedicated slakers are 

located in each of the two (2) chemical buildings, designated as the north and south chemical 

buildings. Slaker one (1) and two (2) are located in the south chemical building and slaker numbers 

three (3) and four (4) are located in the north chemical building. Slakers three (3) and four (4) are 

out of service. When the north accelator went out of service lime was left stored in the silo. The 

stored lime eventually absorbed enough humidity to swell which damaged the silo and the north 

chemical building. The City is aware of the damage and a structural evaluation is pending.  

Slaker number one (1) is also out of service leaving Slaker number two (2) as the only means of 

feeding lime into the system.  Grit is separated during the slaking process from the lime and dropped 

into buckets. During the plant assessment USWSC found evidence of the grit buckets being emptied 

through third floor windows onto the ground below.  



City of Riviera Beach Water System Assessment 

Page | 51 

The lime slurry splitter box used to control the lime slurry feed to the south and center softeners 

does not provide accurate controlled feed rates. Only course adjustments can be made while using 

a single slaker. 

 

 
Lime slaker number one out of service 

 

 
Lime slaker number two out of service 

 

 
Lime slaker number three out of service 

 

 
Poor grit removal process 

 

 

 



City of Riviera Beach Water System Assessment 

Page | 52 

Table 10-2 

Lime (Calcium Hydroxide) 

Critical Equipment List 

    

     Consent    

     Order   Estimated  

Item Recommendation Rating  Cost  

Lime Slaker Number 1 
Repair Slaker as 
necessary 0  $ 20,000 - $ 80,000  

Lime Silo Number 1 
No immediate 
repairs needed 2  

Dust Collector 1 
No immediate 
repairs needed 2  

Lime Slaker Number 2 
Repair Slaker as 
necessary 1  $ 20,000 - $ 80,000  

Lime Silo Number 2 
No immediate 
repairs needed 2  

Dust Collector 2 
No immediate 
repairs needed 2  

Lime Slaker Number 3 Repair or Replace 0  $ 100,000 

Lime Silo Number 3 Repair or Replace 0  $ 400,000 - $ 800,000  

Dust Collector 3 Repair or Replace 0 $55,000 - $75,000 

Lime Slaker Number 4 Repair or Replace 0  $ 100,000 

Lime Silo Number 4 
No immediate 
repairs needed 2   

Dust Collector 4 Repair or Replace 0 $55,000 - $75,000 

    

Other Observations and Comments:    

 

 Damage observed on the north chemical building 

 Grit removal system from chemical buildings is insufficient 

 

  



City of Riviera Beach Water System Assessment 

Page | 53 

11.0 Polymer 
Polymer is fed at the water treatment facility as a necessary coagulant in the lime softening 

treatment process. Polymer is essential to remove the suspended particles that will not settle out 

naturally. There are five (5) polymer feed skids installed in the polymer feed room. They consist of 

a metering pump in combination with a carrier water pump used to deliver polymer to the point of 

application. There are two (2) inoperable scales mounted to the wall in the polymer room and one 

(1) functional scale.  The current operation requires two (2) polymer skids to feed polymer 

concurrently. With only one functional scale in the room it is not possible to monitor polymer usage 

via weight as originally designed. Also, there are only two (2) operational polymer feed skids, the 

other three (3) are out of service and/or missing critical parts.  

 

 

 
Single scale for multiple skid systems 

 

 
Missing chemical feed pump 

 

Table 11-1 

                                 Polymer   

Critical Equipment List 

    

    
 

Consent    

     Order   Estimated  
Item Recommendation Rating  Cost  

Polymer Feed System 1 Replace chemical metering pump 0  $ 20,000  

Polymer Feed System 2 
 Perform routine preventive 
maintenance 2  $ 1,000  

Polymer Feed System 3 Replace chemical metering pump 0  $ 20,000 

Polymer Feed System 4 
 Perform routine preventive 
maintenance 2  $ 1,000  

Polymer Feed System 5 
Duplicate spare.  Repair and 
replacement not needed at this time N/A   

    



City of Riviera Beach Water System Assessment 

Page | 54 

Other Observations and Comments:  
  

 
 

  

 Single scale is not sufficient to monitor polymer dosage and inventory 

 Calibrate polymer scales and properly tare scales out when replacing drums 

 Remove stored polymer drums adjacent to the chlorine area 

12.0 Aluminum Sulfate  
Alum (aluminum sulfate) is fed at the primary mixing zone of the accelators. Alum is fed as a 

coagulant to aid in flocculation and settleability. Alum is pumped into the softening units by a 

chemical pump skid consisting of four (4) pumps.  Further investigation is needed to ensure the 

alum is being dosed at the optimal dose. There are two steel storage tanks for alum storage; the 

north storage tank has a large repair on the end cap. There is no means to monitor the level of alum 

in the storage tank. Level measurement is accomplished by an operator climbing to the top of the 

tank to perform a visual measurement.   

 

 

 
Alum skid system 

 

 
Alum storage vessels 

 

Table 12-1 

             Alum   

Critical Equipment List 

    

    
 

Consent    

     Order   Estimated  

Item Recommendation Rating  Cost  

Alum Skid Feed System (4 Pumps) No repairs needed 3  
Alum Storage Vessel - North Replace Alum storage tanks 1  $ 30,000  

Alum Storage Vessel - South Replace Alum storage tanks 1  $ 30,000  

 



City of Riviera Beach Water System Assessment 

Page | 55 

13.0 Lime Softening 
 

13.1 South Accelator 
The south accelator has a rated capacity of 3.5 MGD (million gallons per day) and is in service. The 

chlorine and ammonia are injected in the riser pipe that delivers water to both the south and central 

accelators. Flow to both units is also measured in the riser pipe. Polymer is added in the primary 

mixing zone of the accelator as a coagulant. Chlorine is added again in the effluent launder of the 

accelator. The launder is severely corroded at the chlorine injection point. The south accelator 

cannot operate at its designed capacity because the effluent pipe leaving the accelator has excessive 

scale buildup and cannot convey the designed flow rate to the filters.  Currently, the south accelator 

is limited to 1.7 MGD treatment capacity. Also, USWSC observed significant corrosion of metal 

surfaces throughout the unit. The unit should be thoroughly evaluated when taken out of service to 

replace the outlet piping. 

 

13.2 Center Accelator 
The center accelator has a rated capacity of 6.5 MGD and is in service. The chlorine and ammonia 

are injected in the riser pipe that delivers water to both the south and central accelators. Flow to 

both units is also measured in the riser pipe. Polymer is added in the primary mixing zone of the 

accelator as a coagulant. Chlorine is added again in the effluent launders of the accelator. The “save-

all” water from the lime sludge dewatering process is also added to this accelator, but it is not 

metered. This intermittent, unmetered side stream flow is substantial and results in varying 

chemical dosage rates. Operations staff does not attempt to compensate chemical dosages for the 

introduction of “Save-all” flow. The condition of the sludge blow-down valves is unknown but 

appear to be functional. The condition of the main drain valve is unknown. The “save-all” side 

stream flow should be metered to allow the proper adjustments to be made in the chemical feed 

systems or to allow the raw water flow to be reduced to maintain a constant flow rate to the 

accelators. The splitter box that diverts flow to the south accelator or the center accelator is not 

easily adjusted. Existing inlet flow meters for south and center accelators need calibration.   

Significant corrosion was observed at and above the water line of the treatment unit. Several 

patches were observed on the lower third of the exterior of the unit from prior leaks through the 

metal structure. The entire structure should be sand blasted and coated. The main drive gear box 

has an exposed, unprotected rotating shaft located in the middle of the walkway. The spray ring or 

mud jet sprayers are in disrepair; this is apparent based on the leaks on the exterior of the unit. In 

addition to the surface rust and corrosion, the hand rails and walkways are also severely corroded.   



City of Riviera Beach Water System Assessment 

Page | 56 

 

13.3 North Accelator 
The north accelator has a rated capacity of 7.5 MGD and is out of service due to a reported oil leak 

in the main drive unit. Chlorine and ammonia are injected in the riser pipe of the accelator. Flow to 

the unit is also measured in the riser pipe but the flow meter is out of service. This flow meter is 

critical in setting and adjusting the flow rates to other basin(s) and adding the correct amount of 

chemicals to properly treat the water. Polymer is added in the primary mixing zone of the accelator 

as a coagulant. Chlorine is added again in the effluent launders of the accelator. The “save-all” water 

is also added to the accelator which is metered; however, the flow meter is not operational. The 

intermittent unmetered side stream flow results in varying chemical dosages as previously 

discussed. The condition of the sludge blow down valves are unknown but appear to be functional. 

The condition of the main drain valve is unknown. Additionally, numerous leaks were observed 

around the perimeter ring of the treatment unit. These leaks should be repaired or sealed while the 

unit is out of service for repair. The operation of the sludge blow down valves should be verified and 

the spray ring (mud jets) should also be repaired and/or replaced as necessary.  

 

Table 13-1 

Lime Softening 

Critical Equipment List 

    

    
Consent 

Order   Estimated  

Item Recommendation Rating  Cost  

South Accelator        
(3.5 MGD) (unit #1) 

Repair or replace effluent pipe going to 
Filters.  Complete rehabilitation including 
sandblast, coating, structural evaluation, 
spray ring, walkways, handrails, flow 
meters, etc. 

1  $ 235,000 - $ 335,000  

Center Accelator 